
ARL1200 (ROCK LIFTER)
ASSEMBLY DIAGRAM

Update: 4th Oct. 2023

1

5

2
3

4

6

8 9
10

11

12

15
16

17
18

1413

7

6

20
21

23

26

30

3129

27

28

17 10

25

24

22 19

6

POSITION DESCRIPTION CODE QTY.

1 Hook ARL1200-001 1

2 Base Beam ARL1200-002 1

3 Top Arm ARL1200-003 2

4 Double Top Arm ARL1200-004 1

5 Pin A ARL1200-005 1

6 Washers Ø26 ARL1200-006 3

7 Nylon Nut M24 T001041 3

8 Nylon Nut M10 T001034 2

9 Washers M10 L006026 2

10 Hexagon Socket Head Bolts M10x45 B015117 2

11 Auto Lock Cover ARL1200-011 1

12 Auto Lock ARL1200-012 1

13 Special Nut M14 ARL1200-013 4

14 Hexagon Socket Head Bolts M4x16 B015058 2

15 Head Cover ARL1200-015 2

16 Pin B ARL1200-016 1

17 Hexagon Socket Head Bolts M8x30 B015096 4

18 Nylon Nut M24 T001041 1

19 Hexagon Socket Head Bolts M12x55 B015124 4

20 Pipe Thread ARL1200-020 4

21 Shaft ARL1200-021 2

22 Pipe A ARL1200-022 2

23 Pipe B ARL1200-023 2

24 Double Arm ARL1200-024 1

25 Pin C ARL1200-025 1

26 Base Pad ARL1200-026 2

27 Lock Stop ARL1200-027 2

28 Single Top  Arm ARL1200-028 1

29 Nylon Nut M8 T001032 4

30 Single Arm ARL1200-030 1

31 Handle ARL1200-031 1


	Page 1

